
Seizure Activity 
 

1) Dilantin 300-600mg PO daily 
2) Phenobarbital 30-60 mg PO or IM Q6H- Q8H 
3) Tegretol 200-600mg PO Q8h 
4) Lorazepam (Ativan) 1-3 mg PO BID 
5) For status epilepticus or seizures not well controlled with the preceding, use 

Diazepam (Valium), 10mg IM: may repeat in 15 min, if needed. 
Diazepam (Valium) 2-10mg PO, IM or SL, TID or QID 
Alprazolam (Xanax) 0.5-1.0 mg PO BID, TID, or Q6H 

 


